

QUALITÄTS-ZERTIFIKAT

Test report Nr.: 4006-08-2021/B

Spray-Lock Premium Eco Adhesives

Spray Adhesive „SL-22“

<u>test feature</u>	<u>test result</u>
<u>Dimensional change by EN 1903 / EN 14259:</u>	
LVT-/ PVC-flooring:	- 0,08 %
CV-flooring:	- 0,08 %
<u>Peel strength by EN 1372 / EN 14259</u>	
LVT-/ PVC-flooring: (1 x glued)	1,02 N/mm
LVT-/ PVC-flooring: (2 x glued)	1,62 N/mm
CV-flooring: (1 x glued)	0,72 N/mm
CV-flooring: (2 x glued)	1,44 N/mm



iff – Institut für Fußbodenbau

Overath / Grevesmühlen, August 2021

Torsten Grotjohann

Institutsleitung: Torsten Grotjohann

